GOVERNMENT OF DUBAI

Dubai Central Laboratory
Engineering Materials Laboratory Section — Structural Unit
TEST REPORT
LIGHT REFLECTANCE VALUE (LRV) OF A SURFACE

REPORT NO. : 2016076655 DATE : 21/06/2016
WEB REQUEST NO : DCL-07062016-0203
REQUEST NO. : 2016051861 SAMPLE NO. : 2016072803
PROJECT NO. : PS16-0110
PROJECT NAME : TSF AL ASHRAFY CONT'G & INTERIOR L.L.C,
CONSULTANT : NO SPECIFIC CONSULTANT
CONTRACTOR : NO SPECIFIC CONTRACTOR
LOCATION : JLT-DUBAI
SOURCE : GRAPHENSTONE - SPAIN
SAMPLE DESCRIPTION : PAINT
PRODUCT NAME : EXTERIOR PAINT WITH GRAPHEN
Date of Sampling : 07/06/2016 Time : 12:00 Lot No. : NG
Date of Receiving Sample : 12/06/2016 Time : 11:00 Lot Size : NG
Size of Sample 13 PCS Area No. S Sender No. : 002
TEST DETAILS
DESCRIPTION OF SPECIMEN CIE XYY 0.3173 0.3357 89.55
SIZE OF SPECIMEN : 150X 150 mm ILLUMINENT: D65, Observer 10°
MEASUREMENT AREA : 30 mm TEST CONDITION 23+2°C & 50+5% RH NO. OF SPECIMEN: 3
SPECIMEN LRV L R VRANGE AVERAGE
NO LOW | HIGH LRV
1 89.92 90.69| 89.97 | 90.03 89.92 | 90.69 90.15
2 88.24 88.68| 88.16 | 88.36 88.16 | 88.68 88.36
3 90.31 90.05| 88.97 | 89.52 88.97 | 90.31 89.71
SAMPLED BY g HASSAN(SUPPLIER) TESTED BY ¢ SANKAR RAJU
SAMPLES BROUGHT IN BY 5 HASSAN(SUPPLIER) TEST START DATE 13/06/2016
SAMPLING METHOD : NOT GIVEN
SAMPLING REPORT NO. : NG
TEST METHOD : BS 8493 : 2008 + A1 : 2010
TEST METHOD VARIATION : NIL
EQUIPMENT USED: :  Datacolor 650™ Manufactured by: Datacolor Applied Color System INC, - U.S.A.

SI. No. : 8800427
Optical Geometry : D/8° geometry
REMARKS : THIS REPORT REPRESENTS THE SUBMITTED SAMPLE ONLY
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